Sports/Art

PINNACLE TRAINER - LED
SELF-GENERATING

5/16/19

BBL  Description QTY Part Number BBL Description QTY Part Number
001 OWNER'S MANUAL 1 S775-001 118 WIRE - HTR TO DISPLAY 1 C575U-118
002 POLAR HEART RATE STRAP 1 3100-03A 153 CSAFE BOARD 1 C575U-153
005 NO 900MHz OVERLAY 1 000-063-971 154 SCREW - P (M4*L8) 2 002-212-070
005.1 |900MHz OVERLAY 1 ]000-063-981 155 WIRE - CSAFE & USB 1 |C575U-155
006 FLIP TOP 1 057-830-062 156 STICKER - MODEL NUMBER 1 077-363-661
007 FLIP TOP BOTTOM 1 057-830-080 157 STICKER - NFC 1 000-063-125
008 SCREW - B/H (M3*L8) 3 E850-181 158 STICKER - NFC 1 000-063-126
009 ENTERTAINMENT CAP OVERLAY 1 C575U-009 161 SCREW - M/P (M4*L25) 4 002-210-005
010 WIRE - BLUETOOTH BUTTON 1 |C575U-010 162 SCREW - M/P (M4*L16 D8.5) 4  |002-210-004
011 CARD GUIDE COVER 1 C575U-011 164 PLASTIC GUIDE RING 4 C575U-164
012 ENTERTAINMENT CAP 1 057-830-126 165 ZIP TIE 15 ]000-076-242
013 STICKER - QR CODE 1 C575U-013 166 ZIP TIE 5 000-076-240
014 PLASTIC RIVET 1 C521M-093A |180 A/V OVERLAY 1 C575U-180
015 SA WELL+ COVER 1 C575U-015 181 SCREW - P (M4*P0.7*L8 ) 4 002-211-223
016 SCREW - M/P (M4*L10) 2 002-210-002 195 WIRE - GROUND 1 E835-A44
018 RUBBER CUSHION 2 C575U-018 196 SCREW - P (M4*P0.7*L12) 2 002-211-232
019 SCREW - M/P (M4*L.10) 3 002-210-002 197 WASHER - F (D8*D4*T1.0) 2 003-301-017
020 SCREW BRACKET 2 C575U-020 198 STICKER - GROUND WIRE 1 000-063-002
021 SCREW - M/P (M4*L.10) 6 002-210-002 199 STICKER - BATTERY 1 052-563-060
022 SCREW - M/P (M4*L.10) 1 002-210-002 201 POWER BRACKET OVERLAY 1 S775-201
023 WIRE CLIP - (1/4") 1 ]000-076-430 203 WIRE - BATTERY CHARGER 1 |C570U-09
025 SCREW - M/P (M4*L.10) 2 002-210-002 218 SCREW - B/H (M5*P0.8*L10) 2 002-205-510
026 MAGAZINE HOLDER 1 C575U-026 219 ADAPTER BRACKET 1 C572R-187
030 SCREW - M/P (M4*L.10) 4 1002-210-002 222 WASHER - F (D17*D8.3*T2) 2 003-301-038
031 PAD 2 |C575U-031 223 SCREW - B/H (M8*P1.25*L.20) 3 |002-205-820
032 FAN VENT 1 C575U-032 224 WASHER - S (D18*D8.5*T2.0*19T) 1 003-304-063
033 SCREW - P (M4*P0.7*L35) 2 002-211-230 225 ALTERNATOR 1 S775-225
034 FAN 1 C570R-142 228 ALTERNATOR BRACKET 1 177-310-950
035 FAN BRACKET 1 C570R-141 229 WASHER - F (D13*D6*t2.0) 2 003-301-045
036 SCREW - P (M4*P0.7*L8) 2 002-211-223 230 SCREW - B/H (M6*P1.0*L15) 2 002-205-614
038 WASHER - F (D11*D4*T1.0) 2 003-301-030 232 BATTERY BRACKET 1 C545U-216
039 WIRE - FAN 1 C570R-53 233 SCREW - M/P (M5*L12) 2 002-210-031
043 WIRE - HRC BOARD TO DISPLAY 1 C575U-043 234 TAPE - FOAM 2 |T645-572
044 HTR RECEIVER BOARD 1 C575U-044 235 BATTERY - 12V 4A 1 C545U-A37
046 KEY CUSHION 22 ]032-630-280 238 WIRE - BATTERY TO DRIVE 1 C545U-A38
047 STICKER - BUTTONS 4  |000-063-705 239 STICKER - FUSE 3A 110V 1 |C545U-219
048 SMALL CAP 4  |054-730-250 240 FUSE - 3A 110V 1 F3ST-01
049 12 BUTTON KEYPAD 1 E875-049 241 CLIP 1 062-472-010
060 SCREW - M/P (M4*L.10) 2 002-210-002 244 WIRE - DRIVE TO PEDESTAL 1 S775-244
061 USB BOARD BRACKET 1 |C575U-061 245 DRIVE BOARD - STRIDE 1 |S775-245
062 HEX SPACER 4 |C575U-062 246 SCREW - P (M5*P0.8*L15) 2 002-211-256
063 USB BOARD 1 C575U-063 247 WIRE - ALTERNATOR TO DRIVE 1 S770-272
064 SCREW - P (M3*P0.5*L6) 4 |C575U-064 248 WIRE - MODEL NUMBER 1 C575U-248
095 DISPLAY BOARD - V3.0 (INTEGRATED CHIP) | 1 157-820-035 302 SCREW - B/H (M5*P0.8*L10) 4 002-205-512
095A |DISPLAY BOARD (STRIDE) 1 177-320-070 303 A/V BOARD COVER 1 177-310-370
097 SCREW - P (M3*L8) 23 ]002-212-042 304 SCREW - P (M4*P0.7*L8 ) 2 002-211-223
099 WIRE - DISPLAY TO PEDESTAL 1 C545U-A12 305 CAP 2 XT50-15
101 WIRE - BOOTLOADER 1 066-127-090 306 POWER CORD BRACKET 1 177-310-050
102 WIRE - USB CHARGER 1 C575U-102 307 WASHER - F (D8*D4*T1.0) 2 003-301-017
116 HTR BOARD 1 061-620-093 308 SCREW - M/P (M4*P0.7*L6) 2 002-209-142
117 SCREW - P (M3*L8) 2 002-212-042 309 ZIP TIE 4 C545U-165
Page 1 of 5

partsorders@gosportsart.com




Sports/Art

PINNACLE TRAINER - LED
SELF-GENERATING

5/16/19

BBL  Description QTY Part Number BBL Description QTY Part Number
310 TRANSPORT WHEEL 2 805P-57 382 WASHER - F (D13*D6*t2.0) 2 003-301-045
311 E-CLIP - (8MM) 4 1004-402-009 383 IDLER PULLEY BRACKET 1 E850-090
312 WASHER - F (D16*D10.2*T1.0) 4 1003-301-141 388 IDLER PULLEY SPRING 1 080-404-010
313 TRANSPORT WHEEL AXLE 2 099-213-010 389 IDLER PULLEY BRACKET 1 E850-090
316 MAIN FRAME 1 177-350-21K 390 WASHER - F (D13*D6*t2.0) 2 003-301-045
317 SCREW INSERT 16 ]000-076-820 391 SCREW - B/H (M6*P1.0*L15) 2 002-205-614
318 SCREW - P (M5*P0.8*L10) 1 002-211-113 399 NUT - H (3/8") 2 001-102-042
319 RUBBER BLOCK 1 ]JA912-50 400 WASHER - (D26*D10.3*T3.0) 2 103-301-116
320 HEX GROMMET 6 |001-107-108 401 FLYWHEEL BRACKET 1 |177-310-100
321 WASHER - S (D22*D8.5*T2.0*28T) 6 103-304-061 402 SCREW - B/H (M6*P1.0*L15) 2 002-205-614
322 SCREW - B/H (M8*P1.25*L25) 6 002-205-823 403 WASHER - F (D13*D6*t2.0) 2 003-301-045
323 SCREW - M/P (M5*L.12) 2 002-210-031 404 FLYWHEEL 1 177-351-040
324 MODEL BOARD 1 057-820-062 405 SCREW - B/H (M8*P1.25*L.25) 1 002-205-823
325 MODEL BOARD BRACKET 1 C575U-461 406 WASHER - F (D25*D5/16*T3) 2 103-301-025
326 PLASTIC SLEEVE (D9*D5.1*L8) 4 1030-141-013 407 NUT - H/N (M8) 1 001-101-080
327 SCREW - P (M4*P0.7*L12) 4 1002-211-225 410 PLUG 1 C575U-326
328 SNAP RING - (STW-20) 1 004-401-006 411 TOP COVER - SMALL 1 S775-411
329 WASHER - W (D30*D20) 1 003-303-009 412 SCREW - P/M (M4*L16) 2 002-210-013
330 SCREW INSERT 2 000-076-820 413 TOP COVER - LARGE 1 S775-413
331 WASHER - F (D13*D5.2*T1.0) 4 1003-301-012 414 SCREW - P (M4*P0.7*L15) 2 |T655-467
332 E-CLIP - (8MM) 2 |004-402-009 415 INPUT SWITCH COVER 1 |S775-415
334 SCREW - P (M5*P0.8*L10) 2 002-211-113 417 SCREW - M/P (M4*L16 D8.5) 2 002-210-004
335 OPTICAL SWITCH BRACKET 1 177-310-922 423 SCREW - M/P (M4*L16 D8.5) 4 002-210-004
336 SCREW - P (M5*P0.8*L10) 2 002-211-113 424 STICKER - SIDE COVER LEFT 1 S775-424
337 COVER PLATE 1 |177-310-110 425 STICKER - ROUND 2 |E850-177
338 WASHER - F (D13*D6*t2.0) 2 003-301-045 426 SCREW - M/P (M4*L16 D8.5) 2 002-210-004
339 SCREW - B/H (M6*P1.0*L15) 2 002-205-614 429 SCREW - M/P (M4*L16 D8.5) 2 002-210-004
341 OPTICAL SWITCH (NO STRIDE METER) 1 S775-341 431 SCREW - M/P (M4*L16 D8.5) 4 002-210-004
341A |OPTICAL SWITCH (STRIDE METER) 1 077-351-090 432 STICKER - SIDE COVER RIGHT 1 S775-432
342 WASHER - F (D11.5*D6.2*T1.5) 6 003-301-081 433 COVER - FRAME 1 S775-433
343 WASHER - F (D27*D6.3*T3.0) 3 003-301-008 434 SCREW - M/P (M4*L16 D8.5) 2 002-210-004
344 SCREW - B/H (M6*P1.0*L15) 3 002-205-614 435 SCREW COVER 2 C570R-59
349 BRACKET 1 177-310-441 440 SCREW - P (M4*P0.7*L12) 24 |002-211-225
350 SCREW - B/H (M6*P1.0*L15) 3 002-205-614 441 STEP BELT MOUNTING PLATE 4 170-110-010
352 BLOCK BEARING 2 7100-27 443 STEP BELT - RIGHT 1 S775-443
353 PULLEY 1 |S775-353 444 STEP BELT - LEFT 1 |S775-444
354 SNAP RING - (STW-25) 2 004-401-007 461 PEDESTAL UPPER COVER 1 077-330-971
357 STICKER - OPTIC SENSOR 1 077-363-080 462 SCREW - P/M (M4*L16) 2 002-210-013
360 AXLE 1 |S775-360 463 SCREW INSERT 2 |000-076-820
364 WASHER - (D29.5*D25.3*T1.0) 5 ]103-301-155 465 CABLE RING 2 |T655-508
365 WASHER - (D83*D25.2*T2.0) 2 177-310-451 466 ZIP TIE 1 100-076-202
365R |WASHER - W (D33*D26) 1 003-303-004 467 SCREW HOLE CAP 1 C575U-314
366 WASHER - F (D24*D13*T2.0) 4 1003-301-046 468 DISPLAY MOUNT BRACKET 1 S775-468
367 SCREW - B/H (M12*P1.75*L20) 4 |002-230-121 470 SCREW - B/H (M6*L15) 3 002-202-031
369 SCREW - B/H (M10*P1.5*L15) 1 002-230-010 471 NUT - H (M6) 4 001-102-115
372R |TESIONER SPRING 2 S775-372 472 BUSHING 4 |A93-55
373 SCREW - B/H (M5*P0.8*L12) 8 002-230-515 473 SCREW - M/H (M6*P1.0*L20) 4 002-220-621
376 IDLER PULLEY AXLE 2 C545U-361 A74 SCREW - M/H (M6*P1.0*L12) 4 002-220-613
379 WASHER - F (D17*D8*T2.0) 4 |020-110-020 474R |WASHER - F (D13*D6.4~6.5*T1.0) 4 003-301-066
380 SCREW - B/P (M6*P1.0*L12) 4 1002-207-070 476 SCREW - B/H (M6*P1.0*L15) 1 002-202-035
381 SCREW - B/H (M6*P1.0*L15) 2 002-205-614 AT7 STICKER - HANDLBAR ADJUST 1 S775-477
Page 2 of 5

partsorders@gosportsart.com




Sports/Art

PINNACLE TRAINER - LED
SELF-GENERATING

5/16/19

BBL  Description QTY Part Number BBL Description QTY Part Number
478 WATER GUARD RING (SMALL) 1 T645-321 556 SCREW - P (M4*P0.7*L15) 1 |T655-467
480 WASHER - (D18*D8.5*T2) 2 003-305-011 557 ADJUSTMENT KNOB CAP 1 092-130-060
481 SCREW - H (M8*P1.25*L.20) 4 1002-230-826 558 HANDLEBAR SMALL FRAME 2 177-350-17K
482 WASHER - S (D18*D8.5*T2.0*19T) 2 003-304-062 559 WASHER - F (D28*D15*T2.5) 4 003-301-065
483 PEDESTAL CONNECTION PLATE 1 S775-483 560 O-RING 4 000-076-689
484 PEDESTAL COVER - FRTON 1 S775-484 561 WASHER - F (D27*D6.3*T3.0) 3 003-301-008
485 WASHER - F (D17*D8.3*T2) 4 1003-301-038 562 SCREW - B/H (M6*P1.0*L15) 3 002-205-614
486 WASHER - SP (M8) 4 1003-302-010 571 STRIDE ARM LOCK PLATE 1 S775-571
487 SCREW - B/H (M8*P1.25*L55) 4 |002-230-850 572 SCREW - B/H (M8*P1.25*L15) 3 |002-205-812
488 SCREW - P/M (M4*L16) 2 002-210-013 573 WASHER - F (D17*D8.3*T2) 3 003-301-038
489 HANDLEBAR - LEFT 1 177-350-18K 574 SCREW - B/H (M6*P1.0*L15) 8 002-205-614
490 PEDESTAL COVER - BACK 1 S775-490 575 WASHER - F (D13*D6*t2.0) 6 003-301-045
493 WASHER - S (D20*D6.2*T2.0*19T) 4 1003-304-080 576 STRIDE ARM BRACKET 2 S775-576
494 SCREW - H (M6*P1.0*L15) 4 1002-230-615 577 NUT - H/N (M10) 2 001-101-030
495 SUPPORT ARM COVER A 2 S775-495 578 BUSHING 4 000-004-945
496 SUPPORT ARM COVER B 2 S775-496 579 WASHER - (D26*D10.3*T3.0) 2 103-301-116
497 SCREW - P (M5*P0.8*L10) 4 1002-211-113 580 STRIDE ARM BRACKET PIN 2 S775-580
498 STICKER - LEFT 5 000-063-046 581 MYFLEX CUSHION 4 |T652-092A
500 STICKER - RIGHT 5 000-063-047 582 MYFLEX SUPPORT BLOCK 4 |T620-46
508 SCREW - M/P (M4*L.12) 8 1002-210-003 583 SCREW - B/H (M6*L15) 4 1002-202-031
510 HANDLEBAR - LEFT 1 |C575U-308 584 SCREW - M/H (M8*P1.25*L.12) 4 |002-220-814
511 WASHER - SP (M8) 4 1003-302-010 585 STICKER - LEFT 2 000-063-046
512 WASHER - S (D18*D8.5*T2.0*19T) 4  1003-304-063 586 STICKER - RIGHT 2 |000-063-047
513 SCREW - M/H (M8*P1.25*L15) 4 |C572R-132 587 SCREW - B/H (M8*P1.25*L.20) 16 ]002-205-820
514 HANDLEBAR - RIGHT 1 |C575U-304 588 WASHER - F (D17*D8.3*T2) 16 |003-301-038
515 BOTTLE HOLDER BRACKET 1 177-310-18K 592 SLIDING PLATE - RIGHT 1 S775-592
516 BOTTLE HOLDER 1 C545U-251 593 SET PLATE B 8 S770-248
517 SCREW - M/P (M5*0.8*L8) 2 002-209-057 594 SET PLATE A 8 S770-247
522 AXLE SLEEVE 8 077-313-080 595 GLIDE TRACK - OUTER 2 S775-595
525 SCREW - B/H (M6*P1.0*L30) 8 002-205-631 596 GLIDE TRACK - INNER 2 S770-246
528 SCREW - P/M (M4*L.16) 8 1002-210-013 604 SCREW - M/H (M5*L16) 8 |002-203-052
530 SCREW INSERT 8 |000-076-820 606 NUT - H/N (M5*P0.8) 4 |001-101-070
534 BUSHING 1 077-313-170 607 WASHER - F (D13*D6*t2.0) 4 003-301-045
535 WASHER - F (D17*D8.3*T2) 1 003-301-038 608 BUSHING 4 000-004-900
536 SCREW - B/H (M8*L50) 1 002-205-850 609 FOOT PLATE AXLE 2 082-013-071
539 SCREW - P/M (M4*L16) 8 ]002-210-013 611 ADJUSTMENT KNOB 2 |A911-28
540 HANDLEBAR COVER A 4  |S775-540 612 AXLE PIN 2 S775-612
541 SCREW INSERT 8 |000-076-820 613 BUSHING 2 |077-313-350
543 ROD & BEARING 4 |077-313-100 615 NUT - H/N (M10) 2 001-101-030
544 NUT - H (M14*P2.0*H11) 4 |001-102-171 620 NUT - H/N (M6*P1.0*6 ) 8 |001-101-071
546 HANDLEBAR COVER B 4  |S775-546 621 WASHER - F (D16*D6.3*T2) 8 003-301-062
547 STICKER - WARNING 4 UB521M-075C [622 BUSHING 16 ]070-730-130
548 O-RING 2 000-076-691 623 GUIDE ROLLER 8 DF-107-054
549 ADJUSTMENT PIN 1 077-313-261 624 WASHER - F (D16*D10.2*T1.0) 8 003-301-141
550 SPRING 1 DF-101-135 625 AXLE PIN 8 070-713-051
551 ADJUSTMENT PLATE 1 077-310-280 626 GUIDE ROLLER 8 S770-226
552 SCREW - B/P (M4*12) 2 002-207-130 627 AXLE BUSHING 8 070-730-200
553 ADJUSTMENT KNOB 1 092-130-071 628 WHEEL & BEARING - 6000ZZ 8 E850-020
554 SPACER 1 053-213-082 629 AXLE PIN 8 070-713-021
555 WASHER - F (D12*D4.2 T1.0) 1 003-301-018 630 BUSHING 16 ]070-730-130
555R |WASHER - W (D11*D6.4) 1 003-303-010 631 WASHER - W (D14.3*D10.5*T0.3) 8 003-303-012
Page 3 of 5

partsorders@gosportsart.com




Sports/Art

PINNACLE TRAINER - LED
SELF-GENERATING

5/16/19

BBL  Description QTY Part Number BBL Description QTY Part Number
632 WASHER - (D18*D10.5*T0.5) 16 ]103-306-002 704 FLIP TOP 1 C575U-704
633 SNAP RING - (8MM) 16 ]004-402-010 708 HEADPHONE JACK 1 |T652-448
634 SCREW - M/P (M4*L16 D8.5) 8 002-210-004 708A |HEADPHONE JACK - V2.0 1 158-691-080
635 PEDAL SIDE COVER A 2 S775-635 709 DISPLAY FRONT & OVERLAY - OLD 1 S775-709
636 PEDAL SIDE COVER B 2 S775-636 709A |DISPLAY FRONT & OVERLAY - NEW 1 177-391-091
637 SCREW INSERT 8 000-076-820 710 DISPLAY OVERLAY (2 PC) - OLD 1 177-391-100
639 STICKER - ADJUSTMENT 2 077-363-060 710A |DISPLAY OVERLAY (2 PC) - NEW 1 177-391-101
642 SCREW - B/H (M6*P1.0*L12) 4 1002-205-612 713 DISPLAY ASSEMBLY - BACK 1 G875-713
643 WASHER - SP (M6) 4 |003-302-011 714 SCREW & BUSHING 4 |C575U-714
647 AXLE 4 |077-313-370 715 FAN COVER SET 1 177-391-150
648 SPACER 4 |077-313-380 716 AIR VENT SET 1 C575U-716
649 ROLLER WHEEL 4 |077-353-010 717 FAN ASSEMBLY 1 C575U-717
650 COTTER PIN 4 1004-405-031 718 FAN COVER SET 1 177-391-180
651 SCREW - B/H (M8*P1.25*L20) 20 ]002-205-820 741 WIRE - BATTERY TO DRIVE 1 177-391-410
652 WASHER - F (D17*D8.3*T2) 20 ]003-301-038 742 WIRE - DISPLAY TO PEDESTAL 2 177-391-420
653 SLIDER PLATE - TOP 2 S775-653 742.1 |WALL CHARGER - 18V 1 Lemmmmeen
654 SLIDER PLATE - BOTTOM 1 S775-654 743 POWER SWITCH ASSEMBLY 1 S775-743
655 NUT - H/N (M8) 2 001-101-080 744 SWITCH OVERLAY 1 S775-744
656 BUSHING 2 051-413-090 745 SWITCH BRACKET 1 S775-745
657 AXLE 2 UB521M-291 |746 MAIN FRAME 1 177-391-460
658 ROLLER WHEEL 2 |077-353-010 747 TRANSPORT WHEEL & AXLE 2 |C570R-48
659 WASHER - F (D17*D8.3*T2) 2 003-301-038 748 LEVELER 2 P755-489
660 AXLE 4 |077-313-400 749 MODEL BOARD ASSEMBLY 1 187-591-540
662 ROD & BEARING 4 1095-113-270 750 AXLE 2 S775-750
663 NUT - H (M12) 4 |001-102-150 751 HARDWARE SET 3 |S775-751
665 ADJUSTMENT PIN FRAME 1 S775-665 752 BELT GUIDE WHEEL 1 S775-752
668 BUSHING 2 000-004-481 753 PULLEY & GEAR ASSEMBLY 1 S775-753
675 ADJUSTMENT KNOB 1 ]JA911-28 754 TIMING GEAR 2 S775-754
676 SCREW INSERT 10 |000-076-820 755 IDLER PULLEY 1 S775-755
678 RUBBER BLOCK 1 ]JA912-50 756 IDLER PULLEY 1 S775-756
679 SCREW - P (M5*P0.8*L10) 2 002-211-113 757 TENSIONER SPRING 1 177-391-570
680 FOOTPLATE BRACKET - LEFT 1 177-310-611 758 IDLER WHEEL 1 S775-758
681 SCREW - H (M8*P1.25*L.100) 6 002-206-067 759 IDLER WHEEL 1 S775-759
682 WASHER - F (D17*D8.3*T2) 6 003-301-038 760 STEP BELT ASSEMBLY - RIGHT 1 S775-760
683 SHEATH 6 077-313-180 761 STEP BELT HARDWARE 4 S775-761
686 LANDING STRIP BUSHING 6 ]016-330-061 762 STEP BELT ASSEMBLY - LEFT 1 |S775-762
687 SCREW COVER 1 C570R-59 763 WHEEL COVER 1 S775-763
688 FOAM TAPE 2 077-365-450 764 SIDE COVER GROUP - RIGHT 1 S775-764
689 SCREW - P/M (M4*L.16) 2 002-210-013 765 SIDE COVER - RIGHT 1 S775-765
691 STICKER - STRIDE ADJUSTMENT 1 |S775-691 766 SIDE COVER GROUP - LEFT 1 |S775-766
692 FOOTPLATE COVER - LEFT 1 077-330-951 767 SIDE COVER - LEFT 1 S775-767
693 SCREW INSERT 3 000-076-820 785 PEDESTAL ASSEMBLY 1 S775-785
694 SCREW - B/H (M6*P1.0*L15) 4 1002-205-614 786 POSITIONER PLATE 1 S775-786
695 WASHER - F (D16*D6.3*T2) 4 |003-301-062 787 FRAME SUPPORT TUBE - LEFT 1 S775-787
697 FOOTPLATE BRACKET - RIGHT 1 177-310-641 788 SUPPORT TUBE COVER 2 S775-788
698 FOOTPLATE COVER - RIGHT 1 077-330-941 789 FRAME SUPPORT TUBE - RIGHT 1 S775-789
701 DISPLAY ASSEMBLY - COMPLETE 1 S775-701 790 LEVELER FOOT 2 S770-427
701A |DISPLAY ASSEMBLY - COMPLETE - STRIDE | 1 177-391-011 791 PEDESTAL COVER 1 S775-791
702 DISPLAY ASSEMBLY - FRONT - NO STRIDE 1 177-391-035 792 BOTTLE HOLDER 1 177-391-920
702A |DISPLAY ASSEMBLY - FRONT - STRIDE 1 S775-702 794 HANDLEBAR ASSEMBLY - LEFT 1 C572U-413
703 ENTERTAINMENT CAP 1 C575U-703 795 HTR CONTACT PLATE & SCREWS (2 PC) 4 C572U-411
Page 4 of 5

partsorders@gosportsart.com




Sports/Art

PINNACLE TRAINER - LED
SELF-GENERATING

5/16/19

BBL  Description QTY Part Number BBL Description QTY Part Number
796 HANDLEBAR ASSEMBLY - RIGHT 1 C572U-412
797 HANDLEBAR FRAME - LEFT 1 S775-797
798 HANDLEBAR FRAME COVERS - LEFT 2 S775-798
799 HANDLEBAR FRAME - RIGHT 1 S775-799
800 HANDLEBAR FRAME COVERS - RIGHT 2 S775-800
801 HANDLE CROSSBAR ASSEMBLY 1 S775-801
802 CROSSBAR COVERS 4 S775-802
803 HARDWARE 1 S775-803
804 LINKAGE ARM 2 |S775-804
805 PULL PIN 1 177-391-900
821 STRIDE ASSEMBLY COMPLETE - LEFT 1 177-391-210
822 FOOT PEDAL - LEFT 1 S775-822
823 PEDAL SUPPORT PLATE 2 S775-823
824 GLIDE RAIL ASSEMBLY - LEFT 1 S775-824
825 GLIDE RAIL BRACKET 2 S775-825
826 FOOT CARRIAGE ASSEMBLY - LEFT 1 S775-826
827 CARRIAGE WHEEL ASSEMBLY 8 S775-827
828 CARRIAGE WHEEL ASSEMBLY 8 S775-828
829 FOOT CARRIAGE FRAME - LEFT 1 S775-829
830 GLIDE RAIL FRAME 1 S775-830
831 STOPPER CUSHION 4 |S775-831
836 STRIDE ASSEMBLY COMPLETE - RIGHT 1 177-391-360
837 FOOT PEDAL - RIGHT 1 S775-837
838 GLIDE RAIL ASSEMBLY - RIGHT 1 S775-838
839 FOOT CARRIAGE ASSEMBLY - RIGHT 1 |S775-839
840 FOOT CARRIAGE FRAME - RIGHT 1 S775-840
843 REAR BASE FRAME ASSEMBLY 1 177-391-730
844 REAR LEG COVER - RIGHT 1 S775-844
845 LEVELER FOOT 2 S770-427
846 REAR BASE FRAME 8 177-391-760
847 ROTATING ROD 2 S775-847
848 REAR LEG COVER - LEFT 1 S775-848
849 REAR BASE FRAME COVER 1 S775-849
850 REAR BASE FRAME BRACKET 1 S775-850
A0l WIRE - HTR CONTACT PLATES 2 C570U-47
A02 WIRE - HANDLEBAR TO HTR BOARD 1 |S775-A02
AO03 WIRE - HTR CONACT TO CROSSBAR 2 S775-A03
Al WIRE - DISPLAY TO HEADPHONE 1 058-627-040
A26 WIRE - OPTICAL TO DRIVE (NO STRIDE 1 S770-043A
A26A |WIRE - OPTICAL TO DRIVE (STRIDE METER) | 1  |077-327-040
A28 WIRE - FLYWHEEL TO DRIVE 1 S770-085
T701 |HARDWARE KIT 1 177-391-950

partsorders@gosportsart.com

Page 5 of 5



Hordware kit

No. Diogrom Tool Needled
1 SAG-F101B
2 | SAG-F101C
3 | SAG-F101D
4 | SAG-FI101E
S | SAG-F101F OPTION
6 | CAQ-F101D OPTION
/ CAQR-F101E OPTION
8 | CAQ-FI0IF | OPTION
9 TBK-F101E OPTION
6
CATV/DTV
/

RATIO

iPod
TATES CHANGE DESCRIPTION CUANGE | namE onits | MM |SALES BLOW UP DIaGRAM |[PAORAY | oo 0T,
DATE N[, ‘
XXX XXXXX ééiii)(:XF%ZZ§§éélﬁﬁz? IRQYN QTY 1 S/ /72
FITNESS A0 MODEL
RESTRICTED USAGE |
PLEASE DON'T FCRVARD T0 AWVDNE VHD TSNT AUTHRIZED | BY 1/15




——————
—

1A|STRIDE METER

I

_—
el >\

YA

/
//

/
//

m

|

m

-~
Lol

S

L |1

[II'e)

U [~

<T [P

0 wm

z w

& a

2 O

Ig b=

aZ

=

<

o

G}

I

S

a

a

=1

=

o

L

@

(2]

L

}

I

2]

N

= o

MlBV.

1 m

o

=l > | & =1

2| & | & [

S|le|e| &
=z a
> =]
) Ea
a S

)

ORtSArt4
FITNESS

RESTRICTED USAGE
PLEASE DIN'T FIRVARD T0 ANYONE WHD ISNT AVTHIRIZED

S

Ll | g | K
HEIE
S| R| &

—

~

=
AE
=z | =
<g NN
Tz ™
C <

CHANGE DESCRIPTION

2015.07.09 igndmlAl|702A||707A||709A||710A||715|HX$J5

2016.04.06| ANms[7074] &)




LED

NO STRIDE METER

Old equipment before S/N:0313940 (international market) / S/N:0314039 (USA)

When replace the DRV boardk
- IRV board eprom has to be upgraded to version: S775_DRV_2DSG)
- Control board eprom has to ke upgraded to version: SA_5-3C (or newer)

CHANGE CHANGE DIAGRAM
CHANGE DESCRIPTION NAME UNITS | MM [SALES BLOW UP DIAGRAM | o SAG-F101C-A
DATE . DRAWN
2017.02.17 PRSI T B E R R BN sp@r tSA BY ety | 1 S775-LED
FITNIESS
2015.07.09 s () pe SESTRICTED USAGE — VERSIN| A4 MODEL
2016.06.07 BTSSR A A SRE) M, s (S swscar | PLOASE DONT FORVARD 10 ANVDIE VAD ISWT AUTHERIZED | earm | 1715




CHANGE CHANGE
NG CHANGE DESCRIPTION A NAME uniTs | MM |SALES BLOW UP DIaGRAM |0 | SAG-F101D-A
2015.07.08 ?E—”” 04-20150615M| AW rtSA DRBAYWN ary | 1 S775-LED
2018.10.26 | i\ # [605] e DDDODDDOBHO B PITNIESS VERSION| A2 MODEL
RESTRICTED USAGE VERIFIED
PLEASE JON'T FIRVARD 10 ANVONE WHD ISN'T AUTHIRIZED | BY ratin | 1712




DA CHANGE DESCRIPTION CUANGE | namE oniTs | MM |SALES BLOW UP DIaGRAM |PAORAY | oo oo
DATE NI DRAWN ‘
XXX XXX XX @@@Uﬂ@%@ BY QTY 1 S//75-LED
FITNIESS
MODEL
RESTRICTED USAGE VERSION| AD
PLEASE. DONT FORVARD T0 ANYVONE WD SNT AUTMRIZED | B Y




